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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCOKDINC TO EN10204 TYPE 3.1) 

ASECIIRAMIEWO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY THAT THE PRODIJCT LISTED BELOW WAS DESIGNED, MANUFACTURE0 AND TESTED ACCORDING TO OUR QUALITY SYSTLM AND REQUIREMENTS GlVEN IN ONE OR MORE OF THE 

FOLLOWMG STANDARDS LAS7 EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISENADO. FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DECALIDAD Y CON REQUISITOS EST4BLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICION 1 

API 598 - VALVE INSPECTION AND TESTMG API ÓD - I'IPELINE VALVES -CATE. PLUG. BALL AND CHECK 
AP1599 -METAL PLUG VALVES - FLANGED, THREADED AND WELDMG API 600 - STEEL CATE VALVES. FLANGED AND WELDING ENDS 
ANSlB16-10 - FACE TO FACE AND END TO END DIMENSIONS OF VALVES ANSIB16-I1 - FORGED FíITMGS, SOCKET - WELDING AND THREADED 
ANSI 916-34 - VALVES - FLANGED, THREADED AND WELDING ENDS API 602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED, 
MSS-SP6I - PRESSURE TESTING OF STEEL VALVES WELDING AND EXTENDED - BODY ENDS 

Part No. ACOllA08MAA8300000 
2Iq Fig. 5202 F UT WCB, API TRIM No.8 830000 Descr io t ion  

Dcscnpcion CAST S I  EEL CATE \'ALVE 150 CI..\SS 
(VALVI1L.\ COI1PCERT.h DE ACERO FCNDlDOCI.ASE 150) 

r P R E S S U R E  TEST 
(PRUEBAS DE PRESIONI 

H Y D R O S T A T I C  (PSIl  
(HIDROSTATICA) 

SC,f& ?,EA$ SlDE (LAwlT 1 2 

450 450 N A  N A  

VALVE WITH LOW EMlSSlON CONTROL (54 PPM'S M.) WALVULA SUMINISTRADA CON CONTROL DE W A S  
EMISIONES FUGITIVAS (50 PPM'S MAX.1 l P N E U M A T I C  (PSIl  80 80 I (NEUMATICA) 

[ MECHANICAL TESTS (PROP.MECANICAS) 

TENS YIELD ELG RED BHN 

WSl WSI 70 % 
C W ~  IST ZND 3RD AYC 

74.68 44.81 24 47 159 

75.54 45.38 27 50 162 

100.78 68.59 34 47 236 

FACIO-21 REV "311 

C H E M I C A L  C O M P O S I T I O N  (%) COMPOSICI~N QUlMlCA (%) 

CERTIFICADO POR: CERTlFlED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

ITEM HEAT NO. MATERIAL 
(PARTE1 (COLADA) (ASTMI 

BODY WH22190 ASTM A-2mWCB 

CUERPO 

BONNET WH13378 ASTMA-216nVCB 
BONETE 

WEDGE WH81430 ASTMA-217iCAIS 
DISCO 

C S v Mn P si Ni Cr M 0  CU C b  
0.195 0.922 0.032 0.026 0.439 0.001 0.030 0.030 0.028 0.001 

Nomalited lo (Nomializado al 930 Tern~er to (Temole a) 650 Cooled in a i r  (Enfriado en aire.) 
0.190 0.884 0.022 0.025 0.436 0.040 0.030 0.020 0.030 0.001 

Nomlizated to iNomalizado a) 930 Temoer to fTem~le a) 650 Cooled in a i r  (Enfriado en airp.) 
0.124 0.958 0.029 0.006 0.609 0.095 13.300 0.014 0.021 0.001 

Nomialiado a ( N o m l ~ t e d t o )  955 Temple a (Temper 101 630 Enfriado ni aire. (Cooled in air.) 


